AWTA ProbuUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

Group Number Assessment
(In accordance with AS 5637.1-2015)

This is to confirm that the product as described below has been tested by AWTA Product Testing .

Testing was performed in accordance with AS/NZS 3837-1998 Method of test for heat and smoke
release rates for materials and products using an oxygen consumption calorimeter.

As per AS 5637.1 Clause 9(n) it was valid to test this particular material / system in the cone
calorimeter for the assignment of a NCC Group Number.

Test Sponsor : New Age Veneers Pty Ltd Test Number : 24-001715
Unit 11, 22-24 Beaumont Road Issue Date . 23/05/2024
Mount Kuring-Gai NSW 2080 PrintDate :  6/06/2024
Sponsor Product : Clients Ref: "Navlam - MR MDF Pienza Oak"
Rigid Panel
Colour: Dark Brown

End Use: Joinery, Wall Cladding, Furniture

Nominal Composition : Navlam Pienza Oak pressed onto 18mm EO MR MDF G25
Nominal Mass per Unit Area/Density : 730kg/m3

Nominal Thickness : 20mm
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This is to confirm that the product as described below has been tested by AWTA Product Testing .

Testing was performed in accordance with AS/NZS 3837-1998 Method of test for heat and smoke
release rates for materials and products using an oxygen consumption calorimeter.
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Mount Kuring-Gai NSW 2080 Print Date : 6/06/2024

Product Group Number Classification : 3

Average Specific Extinction Area : 0.0 m?/kg

Chris Campbell
Client Relations Manager
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